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Artikel

STANDARD ACCESSORIES

OPTIONAL ACCESSORIES

320523 TAPPING SCREW D5X25 BLACK
317807 GUARD PLATE

301944 PUSHING BUTTON

328181 GEAR COVER ASS'Y

309191 SPECIAL NUT M6

608VVM BALL BEARING 608VVC2PS2L
328184 BEARING HOLDER

360802U ARMATURE ASS'Y 120V
360802F ARMATURE 220V

360802E ARMATURE 230-240 VOLT
360802C ARMATURE 110 VOLT

328177 FAN GUIDE

963712 HEX.HD. TAPPING SCREW D4X65
340705D STATOR 120V

340705C STATOR 110 VOLT

340705H STATOR 240V

340705F STATOR 240V

340705E STATOR 220-230 VOLT

340705G STATOR 110V

321722 DUST SEAL

626VVM BALL BEARING 626VVMC2ERPS2S
309929 RUBBER BUSHING

301943 LOCK PIN

316487 RETAINING RING FOR D11 SHAFT
328182 PACKING GLAND

328628 SEAL LOCK SCREW M4X12 (W/WASHER)
328185 WASHER (A)

330701 SPINDLE

330700 SPINDLE

308386 MACHINE SCREW M5X16

301949 SET PLATE

319116 WHEEL GUARD ASS'Y

9378172 WHEEL WASHER

319373 WHEEL WASHER

316822 D. C. WHEELS 125MM A36Q (25 PCS.)
937923P WHEEL NUT 5/8"-11UNC
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994324 WHEEL NUT (OLD 937818Z) (NEW 337329)
337329 WHEEL NUT M14

330699 GEAR AND PINION SET

314427 SLIDE BAR

314429 SPRING

314428 SLIDE KNOB

328176 HOUSING ASS'Y

NAME PLATE

LOCK NUT

LOCK WASHER

314854 EARTH TERMINAL

980063 TERMINAL

317491 NOISE SUPPRESSOR

994273 NOISE SUPPRESSOR

938307 PILLAR TERMINAL

HITACHI LABEL

936551 BRUSH CAP

999021 CARBON BRUSH (1 PAIR)

313777 BRUSH HOLDER

330713 SWITCH (1P SCREW TYPE)

955509 SWITCH (1P SOLDER TYPE)

305499 MACHINE SCREW (W/WASHER) M3,5X6
959140 CONNECTOR 50091 (10 PCS.)

328629 CHOKE COIL

984750 TAPPING SCREW (W/FLANGE) D4X16
937631 CORD CLIP

953327 CORD ARMOR D8.8

328183 TAIL COVER

305812 TAPPING SCREW (W/FLANGE) D4X16 (BLACK)
500439Z CORD FOR AUS (OLD 5002267/500411Z)
500475Z CORD

500240Z CORD FOR USA/CAN

5004617 CORD 3M 2 X 1,0 HO5VV-F W/PLUG 16A CEE FORM 2P+E FOR GBR
500447Z CORD 2,5M 2 X 1.0 HO5VV-F (OLD 5003957)
5004352 CORD 2,5M 2 X 1.0 HO5VV-F W/PLUG 13A/250V GBR
500468Z CORD

500470Z CORD

500409Z CORD
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938332Z WRENCH

318312 SIDE HANDLE

302142 SIDE HANDLE

938317 RUBBER PAD

937825Z RUBBER PAD

938318 WASHER NUT

9378262 WASHER NUT

314062 SANDING DISCS 125MM C-P16 (10 PCS.)
314063 SANDING DISCS 125MM C-P20 (10 PCS.)
314064 SANDING DISCS 125MM C-P24 (10 PCS.)
314065 SANDING DISCS 125MM C-P30 (10 PCS.)
314066 SANDING DISCS 125MM C-P36 (10 PCS.)
314067 SANDING DISCS 125MM C-P40 (10 PCS.)
314068 SANDING DISCS 125MM C-P50 (10 PCS.)
314069 SANDING DISCS 125MM C-P60 (10 PCS.)
314070 SANDING DISCS 125MM C-P80 (10 PCS.)
314071 SANDING DISCS 125MM C-P100 (10 PCS.)
314072 SANDING DISCS 125MM C-P120 (10 PCS.)
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